
QTY

REF#.. PART NUMBER.. DESCRIPTION.. REQ'D

2 SPEC-00002 RETAINER RING (02-0001.02) 2

10 SPEC-00010 CRANKSHAFT RO-106 (02-0002.59) 1

14 ** SPEC-00014 CRANKSHAFT RO-121 (02-0002.63) 1

81 SPEC-00081 ACCUMULATOR(02-0003.15) 1

136 SPEC-00136 BEARING RO-106 (02-0006.07) 1

157 SPEC-00157 SEAL (02-0007.05) 1

238 SPEC-00238 DIAPHRAGM BOLT (02-0102.03) 3

375 SPEC-00375 SUCTION ELBOW (02-0202.78) 1

499 SPEC-00499 PISTON SLEEVE RO-121 (02-0206.26) 3

540 SPEC-00540 OIL CAP (02-0208.98) 1

557 SPEC-00557 ACCUMULATOR HEAD (02-0208.20) 1

626 SPEC-00626 CRANKCASE(02-0209.34)W/BEARING(02-0006.07) 1

647 SPEC-00647 DISCHARGE MANIFOLD (02-0257.07) 1

701 SPEC-00701 BALL BEARING (02-0214.05) 1

747 SPEC-00747 AIR VALVE CAP (02-0218.01) 1

792 SPEC-00792 WASHER (02-0301.12) 1

799 SPEC-00799 WASHER (02-0301.24) 1

801 SPEC-00801 RETAINER WASHER (02-0301.07) 3

833 SPEC-00833 ROD SPACER (02-0302.52) 2

845 SPEC-00845 NUT (02-0303.01) 6

901 SPEC-00901 FLANGE (02-0501.45) 1

1055 SPEC-01055 BARB NUT (02-0604.50) 1

1122 SPEC-01122 AIR VALVE ASSEMBLY (02-0608.16) 1

1291 SPEC-01291 BUNA-N DIAPHRAGM (02-0903.02) 3

1300 SPEC-01300 ACCUMULATOR DIAPHRAGM (02-0903.14) 1

1365 SPEC-01365 O-RING (02-1101.01) 6

1368 SPEC-01368 O-RING (02-1101.04) 1

1371 SPEC-01371 O-RING (02-1101.07) 6

1376 SPEC-01376 O-RING (02-1101.16) 1

1380 SPEC-01380 O-RING (02-1101.25) 7

1382 SPEC-01382 O-RING (02-1101.29) 1

1398 SPEC-01398 O-RING (02-1101.42) 1

1401 SPEC-01401 O-RING (02-1101.58) 1

1412 SPEC-01412 O-RING (02-1101.79) 1

1386 SPEC-01386 O-RING (02-1101.33) 1

1490 SPEC-01490 OIL RESERVOIR (02-1203.27) 1

1497 SPEC-01497 MANIFOLD ELBOW (02-1203.36) 3

1569 SPEC-01569 ALUMINUM PISTON (02-1205.06) 3

1709 SPEC-01709                 VALVE ASSEMBLY (02-6006.08) 6

1740 SPEC-01740 OIL RESERVOIR ASSEMBLY (02-6033.01) 1

1798 SPEC-01798 PISTON ROD ASSEMBLY (02-6015.24) 3

1811 SPEC-01811 ACCUMULATOR ASSEMBLY (02-6031.09) 1

1843 SPEC-01843 WASHER (02-1403.07) 2

1844 SPEC-01844 WASHER (02-1403.09) 11

1845 SPEC-01845 WASHER (02-1403.10) 18

1962 SPEC-01962 CONNECTING ROD PIN (02-1502.01) 3

2046 SPEC-02046 SNAP RING (02-1506.02) 6

2149 SPEC-02149 CONNECTING ROD (02-1519.16) 3

2185 SPEC-02185 SUCTION MANIFOLD (02-1601.13) 2

2226 SPEC-02226 SUCTION MANIFOLD (02-1602.22) 1

2282 SPEC-02282 DRAIN PLUG (02-1603.50) 1

2318 SPEC-02318 HEAD (02-1604.36) 3

2466 SPEC-02466 BOLT (02-1804.06) 3

2471 SPEC-02471 BOLT (02-1804.29) 12

2482 SPEC-02482 BOLT (02-1804.09) 6

2486 SPEC-02486 BOLT (02-1804.79) 6

2581 SPEC-02581 BOLT (02-1805.03) 9

2589 SPEC-02589 BOLT (02-1805.31) 2

5949 SPEC-05949 BOLT (02-1804.72) 6

7124 SPEC-07124 DISCHARGE ELBOW (02-0253.05) 1

7331 SPEC-07331 DISCHARGE NUT (02-0604.36) 1

7652 SPEC-07652 SHAFT PROTECTOR (02-1219.25) 1

  

Page 1 of 2

PARTS BREAKDOWN FOR MODEL DP(H)4 & DP(H)8

RICE HYDRO, INC.



QTY

REF#.. PART NUMBER.. DESCRIPTION.. REQ'D

8113 SPEC-08113 DESMOPAN DIAPHRAGM (02-0903.34) 3

8151 SPEC-08151 MOUNTING RAIL RIGHT (02-1202.63) 1

8152 SPEC-08152 MOUNTING RAIL LEFT  (02-1202.64) 1

 

QTY

**** GEAR REDUCTION FOR DP(H)4 MODELS ONLY REQ'D

115 SPEC-00115 ENGINE GEAR (02-0004.21) 1

132 SPEC-00132 BEARING (02-0006.01) 2

140 SPEC-00140 BEARING (02-0006.11) 1

150 SPEC-00150 TRANSMISSION GEAR (02-0019.01) 1

171 SPEC-00171 SEAL (02-0007.33) 1

659 SPEC-00659 GEAR CASE HALF (02-0212.09) 1

682 SPEC-00682 PUMP GEAR (02-0213.23) 1

766 SPEC-00766 ENGINE FLANGE (02-0228.27) 1

977 SPEC-00977 GASKET (02-0602.05) 1

989 SPEC-00989 GASKET (02-0602.36) 1

1072 SPEC-01072 ALUMINUM GASKET (02-0605.09) 1

1373 SPEC-01373 O-RING (02-1101.11) 1

1388 SPEC-01388 O-RING (02-1101.36) 1

1845 SPEC-01845 WASHER (02-1403.10) 4

1847 SPEC-01847 ALUMINUM GASKET (02-1403.12) 1

1900 SPEC-01900 THRUST WASHER (02-1413.01) 2

2033 SPEC-02033 GEAR CASE HALF (02-1505.28) 1

2251 SPEC-02251 OIL PLUG (02-1603.02) 1

2288 SPEC-02288 VENT CAP (02-1603.81) 1

2580 SPEC-02580 BOLT M10 X 25 (02-1805.01) 4

2600 SPEC-02600 BOLT M10 X 35 (02-1805.33) 3

2601 SPEC-02601 BOLT M8 X 50 (02-1805.36) 6

2622 BOLT-5/16X18X1 5/16" X 1" BOLT (02-1807.07) 4

2624 SPEC-02624 7/16” X 1 3/4"  BOLT (02-1807.09) 1

5950 SPEC-05950 SIDE PLUG (02-1804.77) 1

5678 SPEC-05678 GUIDE PIN (02-1512.08) 1

MISCELLANEOUS: QTY

REQ'D

NA BALLVALVE-3/4 3/4" APOLLO BALLVALVE 1

NA HONDA-GX27OHA2 9 HP HONDA W/ GR (DPH8) 1

NA CHECKVALVE-3/4CON 3/4" CONBRACO CHECKVALVE 1

NA GAUGE-600 0-600 PSI LIQUID GAUGE 1

NA PUMP-DIA-32/300 TRIPLE DIAPHRAGM PUMP (DPH8) 1

NA SPRAY-6815-300-3/4 3/4" PRESSURE RELIEF 300 PSI 1

NA CARTON-TR6 SHIPPING BOX FOR DP-4 1

NA HOSE-1&1/4-SUCTION PUMA COIL HOSE 12” (DP4) / 24"(DPH8)  

NA INLET-HOSE-1&1/2-RH 1" X 9' FOOT WITH STRAINER 1

NA FILTER-INLET-1&1/2 MESH SUCTION STRAINER 1

NA HOSE-3/4X8-RH 8' FOOT OUTLET HOSE 1

NA FITTING-3/4-MPIPE FITTING FOR HOSE 1

NA FITTING-3/4-MPX FITTING FOR HOSE 1

NA HOSE-3/4X1250xFOOT HIGH PRESSURE OUTLET HOSE 8

CUSTOMER CAN SPECIFY LENGTH

NA COUPLERPLUG-3/4 MALE PUMP OUTLET PIPING 1

NA COUPLERBODY-3/4 FEMALE CONNECT TO OUTLET HOSE 1

    

KITS.. PART NUMBER.. DESCRIPTION..

KIT SPEC-8700.04 RO-106/121 DESMOPAN REPAIR KIT

(3)   08113 DESMOPAN DIAPHRAGMS      

(1)   08111 BUNA ACCUMULATOR DIAPHRAGM

(6)   01365 O-RINGS

KIT SPEC-8700.11 RO-106/121 BUNA REPAIR KIT        

(3)   01291 BUNA DIAPHRAGMS   

(1)   01300 BUNA ACCUMULATOR DIAPHRAGM

(6)   01365 O-RINGS

KIT SPRAY-AB6815-300 PRESSURE REGULATOR REPAIR KIT

PAGE 2 OF 2

**Prices Subject to change without notice **** REVISED 9/1/14

  

PARTS BREAKDOWN FOR MODEL DP(H)4 & DP(H)8

RICE HYDRO, INC.



  

 

 

  

 

 


